
Serial No.2207-
Checked By:

     Tech

     Date

Box 1 - DS300
Part No. Description Quantity Yes Remarks

1 DS300 10" Color LCD Doppler Sonar Display 1
2 DS301 Keyboard/Control Panel w/ Trackball 1
3 002-876-240 Cable .8M EVS40/0.08.15C 1 DS300>301
4 IME-723-60Z Installation Manual 1
5 OME-723-60Z Operator's Manual 1
6 100-180-730 80mm Ventilator Fixture 1
7 100-180-740 Display Flush Mount Bezel 1
8 100-178-841 Control Panel Bulkhead Mt Spacer 4 sub 002-876-370

Box 2 - DS310
Part No. Description Quantity Yes Remarks

1 DS310 Processor Unit 1

Box 3 - DS320
Part No. Description Quantity Yes Remarks

1 DS320 Tranceiver Unit 1

Box 4 - DS330
Part No. Description Quantity Yes Remarks

1 DS330 Transducer w/o Tank 1
2 000-824-012 Silicone Sealant G30M 1 sub 002-884-990
3 100-176-500 Cable Gland Spanner Tool 1 "

Box 5 (Crate) - DS331
Part No. Description Quantity Yes Remarks

1 DS331 Tank w/o Flange 1
2 100-178-550 Rubber Packing 1 sub 002-876-310
3 100-178-560 Countersunk Washer 1 "
4 100-178-570 Cable Gland 1 "
5 100-176-520 Lid 3 "
6 100-176-530 Flat Washer 3 "
7 100-214-530 140mm Hex Bolt 3 "
8 000-862-135 Hex Bolt M6x30 1 "
9 000-863-109 Hex Nut M6 2 "
10 000-864-129 Flat Washer M6 2 "
11 000-864-260 Spring Washer 2 "
12 000-864-263 Spring Washer M12 6 "
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Box 6  - DS340
Part No. Description Quantity Yes Remarks

1 DS340 Rate of Turn (Laser) Gyro Unit 1
2 000-538-110 Crimp Lug FV1.250-M3 (Red) 3 sub 002-876-470
3 000-862-287 Hex Bolt M6x70 4 "
4 000-863-109 Hex Nut M6 8 "
5 000-864-129 Flat Washer M6 4 "
6 000-864-260 Spring Washer M6 4 "
7 100-176-550 Adjusting Washer 8 "
8 002-884-530 Signal Cable 5M 0.2x5P 1 DS310>DS340

Box 7 - DS360
Part No. Description Quantity Yes Remarks

1 DS360 Junction Box 1
2 000-536-715 Crimp Lug FV1.25-M4 (red) 40 sub 002-876-490
3 000-804-666 Panhead Screw M6x45 4 "
4 000-810-253 Copper Strap (600mm) 1 "
5 000-863-109 Hex Nut M6 8 "
6 000-864-129 Flat Washer M6 4 "
7 000-864-260 Spring Washer M6 4 "
8 100-176-510 Cable Gland Packing 2 "

Box 8 - DS30INST
Part No. Description Quantity Yes Remarks

1 000-128-949 Connector 2 sub 002-876-270
2 000-519-542 Contact Pin 30 "
3 000-536-715 Crimp Lug FV1.25-M4 (red) 3 "
4 000-810-253 600mm Copper Strap 1 "
5 000-863-109 Hex Nut M6 8 "
6 000-864-129 Flat Washer M6 4 "
7 000-864-260 Spring Washer M6 4 "
8 000-802-081 Tapping Screw M5x20 4 sub 002-876-280
9 000-863-109 Hex Nut M6 8 "
10 000-864-129 Flat Washer M6 4 "
11 000-864-260 Spring Washer 4 "
12 000-107-488 Connector (DS310) 1 sub 002-876-330
13 000-508-663 Connector SRCN6A 16-10P (DS310) 1 "
14 000-536-716 Crimp Lug FV2-M4 (Red DS310) 10 "
15 000-538-110 Crimp Lug FV1.25-M4 (Red DS310) 150 "
16 000-538-112 Crimp Lug FV0.5-3 (Yellow DS310) 12 "
17 000-810-253 600mm Copper Strap 1 "
18 000-536-715 Crimp Lug FV1.25-M4 (Red DS320) 50 sub 002-876-350
19 000-810-253 600mm Copper Strap 1 "
20 100-176-510 Cable Gland Packing 1 "
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Box 9 - DS30XDCRCBL
Part No. Description Quantity Yes Remarks

1 FEP-5P 30M Transducer Cable w/ Connectors 1 40M, 50M available

Box 10 - DS30CBL
Part No. Description Quantity Yes Remarks

1 000-560-424 10P 30M Cable 13S4012 1 DS300>DS310
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